
www.hscmsc.co.uk

GP43CBCAV Parts List

Machinery I Spares I Consumables
(Specialist suppliers to Tool Hire & Garden Machinery Dealers)



w
w

w
.h

sc
m

sc
.c

o.
uk

D
ra

w
in

g 
R

ef
: 1

D
at

e:
 O

ct
ob

er
 2

01
4

Pa
ge

 2
 o

f 5



Item Part No. Description

1 GP03010040025 Bolt

2 GP70030030837 Muffler Cover

3 GP70030030834 Housing

4 GP03130010013 Spark Plug

5 GP02020160191 Baffle Of Cylinder Top

6 GP03010010062 Screw M5x20

7 GP70070130003 Cylinder

8 GP02070010021 Gasket,Cylinder

9 GP02020020009 Ring,Piston

10 GP02010020015 Piston

11 GP03090020009 Needle Bearing

12 GP02020150001 Washer,Thrust

13 GP02020010011 Pin,Piston 10 X 30.5

14 GP02020030014 Ring, Snap

15 GP03070010001 Woodruff Key3x5x13

16 GP03060010004 Pin B4x10

17 GP03090010037 Bearing 6202/P53

18 GP70070050005 Front Crankcase

19 GP03100010024 Oil Seal 15X30x7

20 GP02020160737 Washer 5

21 GP03050010008 Washer 5

22 GP03010010071 Screw M5x35

23 GP02050030003 Rotor

24 GP03030010017 Nut M8x1.25

25 GP03040050048 Washer

26 GP02050160006 Clutch Assy

27 GP03040050043 Wave Washer

28 GP02020130003 Clutch Bolt

29 GP70070030041 Flywheel Cover

30 GP03040020018 Washer

31 GP02050120002 Fuel Filter Comp

32 GP02050050137 Wire, Lead 

33 GP61330010010 Fuel Pipe

34 GP02110020026 Cap,Fuel Tank

35 GP70050030167 Fuel Tank

36 GP70030030835 Bracket,Fuel Tank

37 GP03020020012 Screw Assy M5x20

w
w

w
.h

sc
m

sc
.c

o.
uk

Pa
ge

 2
 o

f 5

www.hscmsc.co.uk

Drawing Ref: 1.1 Date: October 2014

Page 3 of 5

Item Part No. Description

38 GP02080030016 Rubber Plug,Lead Wire

39 GP02020160265 Plate, Insulator

40 GP02070010079 Gasket,Insulator

41 GP70030020033 Insulator

42 GP03020020053 Screw Assy M5x12

43 GP03030070015 Nut  

44 GP02020160426 Adjusting Screw

45 GP03020020034 Screw Assy M5x25

46 GP02020160250 Gasket,Carburetor

47 GP70030040044 Knob,Choke

48 GP02050020033 Carburetor Comp

49 GP02070010055 Gasket,Carburetor

50 GP61330010011 Fuel Pipe

51 GP02020040036 Clip , Pipe

52 GP61330010012 Fuel Pipe

53 GP70030040222 Base, Cleaner

54 GP02050020127 Primer Pump Assy

55 GP02090010014 Air Filter Element

56 GP03020020031 Screw Assy M5x60

57 GP70030040071 Cover, Cleaner

58 GP03020020029 Screw M4x16

59 GP02110010006 Knob,Cover

60 GP02020120068 Crank Shaft Assy

61 GP02070010111 Gasket,Crankcase

62 GP70070050006 Rear Crankcase

63 GP03100010025 Oil Seal 12X28x7

64 GP02050100006 Starter Pulley Comp

65 GP02050070093 Starter Comp

66 GP03020020027 Screw Assy M5x16

67 GP02070010137 Gasket,Muffler

68 GP02050010080 Muffler Assy

69 GP03040020016 Washer 6

70 GP03050010013 Washer 6

71 GP03010010040 Screw M6x55

72 GP02050030220 Ignition Coil Comp

73 GP02050010007 Muffler Cover



w
w

w
.h

sc
m

sc
.c

o.
uk

D
ra

w
in

g 
R

ef
: 1

D
at

e:
 O

ct
ob

er
 2

01
4

Pa
ge

 4
 o

f 5



Item Part No. Description

1 GP61270030058 Gear Case Ass'y

2 GP03120020003 Stop Ring(Φ26)

3 GP03120010002 Stop Ring(Φ10)

4 GP03090010020 Bearing(6000-2Rs/P5)

5 GP02020090071 Pinion

6 GP03010110078 Screw(M5×12)

7 GP03040020017 Washer

8 GP03010030004 Screw(M8×12)

9 GP70070010010 Gear Case

10 GP03020020025 Screw(M5×12)

11 GP02020160081 Safety Guard

12 GP03090010013 Bearing(6002-2Rs/P5)

13 GP02020090022 Gear

14 GP02020090029 Gear Shaft

15 GP03090010012 Stop Ring (Φ32)

16 GP03100010004 Oil Seal

17 GP03120020004 Stop Ring

18 GP02040030017 Bushing

19 GP02020100017 Holder A

20 GP02020100007 Holder B

21 GP02080020007 Rubber Cover

22 GP02040010003 Oil-Bearing

23 GP02020060019 Drive Shaft  

24 GP02010010060 Pipe 

25 GP70030030836 Snap Ring Set

26 GP02020040069 Clamp

27 GP03010010022 Screw

28 GP02080020136 Down Rubber Cover

29 GP02080020135 Up Rubber Cover

30 GP70030030833 Pipe Cover

31 GP61270020191 Clutch Drum Comp.

32 GP02020050026 Stop Ring

33 GP03120020004 Needle Bearing

34 GP03090010012 Stop Ring

35 GP03120010005 Clutch Comp.

36 GP70070070225 Screw

37 GP03010010058 Rubbler Handle

38 GP02080020102 Handle

39 GP02010030047 Screw

w
w

w
.h

sc
m

sc
.c

o.
uk

Pa
ge

 4
 o

f 5

www.hscmsc.co.uk

Drawing Ref: 1.1
Item Part No. Description

40 GP70030180211 Screw

41 GP70020060017 Handle Top Holder

42 GP70020060018 Handle Below Holder

43 GP02020160712 Bracket

44 GP61270070084 Safety Guard Assy

45 GP70030030786 Safety Guard

46 GP70030180314 Blade Protecting Bush

47 GP03010040025 Screw

48 GP02020070102 Blade

49 GP03010050008 Bolt

50 GP03010040036 Screw

51 GP70030070003 Knob

52 GP02020110044 Sping

53 GP2050050205 Stop Switch

54 GP70030070092 Throttle Lever

55 GP70030070051 Spring

56 GP02020110028 Right Control Box

57 GP70030070165 Screw

58 GP03010040038 Screw

59 GP03010010064 Throttle Cable

60 GP02050040175 Nut 

61 GP03030010004 Pipe 

62 GP61350020004 Stop Wire

63 GP02050050168 Safety Lever

64 GP70030070192 Spring

65 GP02020110029 Left Control Box

66 GP70030070218 Nut 

67 GP03030060008 Harness

68 GP02050060118 Screw

69 GP03010040025 Blade

70 GP02060040165 Screw

71 GP03010010056 Screw

72 GP02050220026 Nylon Cutter Head

73 GP02020160306 Washer

74 GP03040050013 Bolt

75 GP03010110116 Bolt

76 GP02020160736 Connection Block

77 GP02080010052 Joint

78 GP70030160158 Clip

Page 5 of 5

Date: October 2014


